HEAVY METAL TEST REPORT

Report No : TAK-002641
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TEST REPORT

Sample : Zin Interior Film
TEST RESULT
Test ltems i Unit | Sample | Results | MDL | Test Methods
Pb mg/kg : - . Not Detected . 5 . IEC 62321-5 Ed.1.0b : 2013 (AAS)
Cd ' mg/kg ’ = Not Detected : 0.5 IEC 62321-5 Ed.1.0b : 2013 (AAS)
Hg mg/kg - Not Detected 05 ! IEC 62321-4 E0.1.0b : 2013 (AAS)
Cr(V1) mg/kg = , Not Detected l 0.5 ' IEC 62321 Ed.1.0b : 2008 (UV/Vis)

Notes : mg/kg = ppm (parts per million)
N.D. = Not detected (<MDL)
MDL = Method detection limit
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